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Name of Products: Rechargeable Lithium-ion battery (36AQ517-01T)

FEERAARR: TS HLAT B T 4 (36AQ517-01T)

Applicant: YANTAI IRAY TECHNOLOGY CO., LTD.
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Applicant YANTAI IRAY TECHNOLOGY CO., LTD.

ZHEHRAL T & B G RARHEA IR A F]

Address of Applicant 11 Guiyang Street, Yantai, Shandong, P.R. China. 264006

ZFE AL R & E BRI R X B R 11 5

Manufacturer DONGGUAN LARGE ELECTRONICS CO., LTD.

A7) ARETTH KT AHIRA A

Address of manufacturer No. 8 Jingyi Road, Dongcheng District, Dongguan, GUANGDONG 523000
AR sk CHINA

AR ARG R AT IE iR % 8 5

Name of Products

Rechargeable Lithium-ion battery

P2 bR 75 R B T i 4
Model/Type

(36AQ517-01T)
RSt
Ratings 3.6V 3100mAh 11.16Wh
W B M ' '
Date of receipt of test item 2020-12-24
Bl H
Completion Date

2021-01-06

5e)8 H 1

Tested according to R4 ¥

United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition (ST/SG/AC.10/11/Rev.7).
1A B GRIGABRUETF MY , 55 =865, 38.3 T4 &)@ F4E & 7 R, 25 -L12 1T hR(ST/SG/AC.10/11/Rev.7)

Tests performed MR H :

Test T.1: Altitude simulation X% T.1: R
Test T.2: Thermal Test R4 T.2: HF R4
Test T.3: Vibration % T.3: #kzh

Test T.4: Shock W% T.4: phifi

Test T.5: External short circuit R4 T.5: A4 %
Test T.6: Impact R4 T.6: f&il

Test T.7: Overcharge R4 T.7: HfERH

Test T.8: Forced discharge {3 T.8: 5&ilJi

Test Conclusion {36458

The Rechargeable Lithium-ion battery submitted by YANTAI IRAY TECHNOLOGY CO., LTD. is tested
according to the United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and
lithium ion batteries, the seventh revised edition (ST/SG/AC.10/11/ReVv.7).

Test results: PASS

HIMH & SEEOG R A BR A 7] 5228 1 P 78 FRLAR B8 1 r v A A BRI S [ GRBRAIBRiE ), S8 =804,
38.3 A JE AV B TR LR, BB -BAEIT MU(ST/ISGIAC.10/11/Rev. 7) 4TI .

MAAER: S

Tested by: Bill Ye ‘,,f 2.

FRA: bR 4;7 //;:4 )

Reviewed by: Jake Ch ﬁ“\"sdi

CEE YN V5% /e

Approved by: Jesse Zhang ok Jrc I§¢$u (%%
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Report Seal

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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General product information 3# /7 fi {5 &

Battery Fijth

Model/Type Rated Rating
(36AQ517-01T) X 3.6V 3100mAh 11.16Wh
LeeE) WUEE
Standard Charging Current 660mA Max. Charging Current 1650mA
T 1HE 78 FEL LI HRORTE L
Standard Discharge Current 660mA Max. Discharge Current 2000mA
T HE TR FEL R =N G
Limited Charging Voltage Cut-off Voltage
4.2V . 2.8V
7 HL PR 1) F I FEL AL P
Appearance Black and ‘Cyllndncal Dimension (DxH) 24.3x74.5
S B, BHIE S (mm)
Classification Small Lithium ion Cells
ol NP B LS
Cell H:s
Internal Cell Model INR18650-35E Rated Rating 3.6V 3350mAh 12.06Wh
PN FL RS T BWUEAH
Cell’'s Max. Discharge Limited Charging
Current 8000mA Voltage 4.2V
F A e KT8 P, PR 78 L PR ) R
Cell number per battery 1PC. 1S1P Cut-off Voltage 2 65V
FEA LR P 4L L B ’ I FEL A L P

Sample description £ 15 B

S M ITI? L. N

Type Sample No. Sample Sub-No. | State of samples
it FEM T o TR FEaL RS
001~005 Fully charged at first cycle
Batteries 021~024 RAG IR FR S
. NE20201223271002-X* H R AR
LI 006~010 Fully charged after 25 cycles
025~028 25 UKAEIA e I IR S
50% of the design rated capacity at first
009~013 o X
cycle B X 50% H faf R4
50% of the design rated capacity after 25
Component 014~018 les 25 Ve IFFRIE 500 HL 1k 4
cycles 5 K&
cells $190621035004-X* Fyll " hM g Eltf' to 1:'7
_ . ully discharged at first cycle
IV RV 027~036 AR .
B 58 2 T8 IR
Fully discharged after 25 cycles
037~046 N )
25 A Ja 58 S TCRIRES

* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.

CEAERE AT ) X7 Lot 795, 3 AUy 4Lk,

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%

WIRIABE &M FABHRAE: 15°C-25°C; MBEiEfE: 40-70%

Remark £ vE:

All test data of this report are based on the original test report PN2021120886401, dated by 2021-12-22.
AR R R A AR I T 5 4R i 5 PN2021120886401,  HikR H #i°52021-12-22.

Summaries of testing a1 %

All rechargeable battery types, including those composed of previously tested cells, shall be subjected to
tests T.1to T.5 and T.7. In addition, rechargeable single cell batteries with overcharge protection shall be
subjected to test T.7.

B AT e A FEZH SR Y, AR O A e Y FS A R L, 320 T = TS M T.7 Bk . 1Ak,
T By LT 7 R ORI A Y B RS LV A IR 2 TL7 B

Tests T.1to T.5 are conducted in sequence on the same battery. Tests 6 and 8 are conducted using not
otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in Tests
T.1to T.5 for purposes of testing on cycled batteries.

FEL UL 6 A% PP A2 AR [ P — ZH it b EAT T AR TSR0 . T.6MIT.8f i Ie N Y s AR ki i g it . T.7

ARG AT LA S BT ZET. LR TS e v s F o (R R A0 R sV kAT, DU IAHEAT R P 2o 1 H v I
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M;-M;)/M;x100
N T EHFESR, LT AR
JR B35 25 (%) =(M1-M,)/M; % 100
Where M; is the mass before the test and M, is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

A My S BT (450 Mo U6 R A R B R AN R 3R 8 BB, N “ R RR”

Mass M of cell or battery Mass loss limit

FL A B L T T Joi B A R PR AR
M<lg 0.5%
1lg<M<T75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

ETIETARRE F, BRI 2 LB Tl TR, oM K, IF ARl i e k)5
(T i L AN/ AR AT X — BlR AT R f190% -

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test Procedure MRAFET
Pre-conditioning
Ttk 2
A
Marking Fris A i
NE20201223271002-X / Batteries
S190621035004-X / Component cells
Sample Sub-No. Sample Sub-No. Sample Sub-No. Sample Sub-No.
BEGR TS+ BEAR T4 BEAN T4 BE T4 5
001~010 009~018 021~ 028 027~046
A
Altitude simulation
e FE AU
A 4
Thermal test
IR R
v v \ 4 v
Vibration Impact Overcharge Forced discharge
PEsh iy R 548 1] FBCHEL
\ 4
Shock
iy
\ 4
External short circuit
AR
\ 4 \ 4 \4 \ 4
\ 4
Finish
5E AR
Shenzhen NTEK New Energy Technology Co., Ltd.
RE-001 A/1

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Photos of sample £ 5 # Fr

WARNING:Potential for
g 517-01T
Model:(36AQ 2 ) b fire or burning. Donot  §
Nominal Voltage: 3.6V disassemble, puncture, |

Rated Capacity : 3.1Ah/11.16Wh | crysh, heat or short
circuit. Do not put into

Charge Voltage : 4.2V
fire or water. Do not store
21 1
QR 11216 above 60°C(140°F)
1INR19/66 Charge can only use the

F.:‘: ﬁ, c € specified charger.
ro (& 1

(R
Lid Made in China

Mir.:Dongguan Large Electronics {

L]

1

g

STAINLESS STEgy

ble Lithium-ion
ectronics Co. L

* s
24020t
oL

D0 }

| ““Rechargeable Lithium-ion battery |

Shenzhen NTEK New Energy Technology Co., Ltd.
RE-001 A/1

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Photos of sample #f
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Photos of sample #£/1E
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Photos of sample £ [ Fr
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Photos of sample £ [ Fr
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Test results MR 45 5

Test T.1: Altitude simulation RIET.1: & EFER

Test method ik 5%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 £ 5°C).
PRI F L T8 AR )25 T BIK T 11.6 kKPaMI PRSI i (2045°C) R AE I 2 /D 6/ .

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RBAUCERE . ol ok OBk, IF BRI IR AR R J5 AT % F S AN T AR R AT IX
—EG HI L 790%

Test Data showed in table below %48 W T %

Sample Prior to test {3 Fl | After test {5/ Mass loss \tfsl,i??/ilgf;eer
Sub-No. Mass | Voltage | Mass | Voltage | MEHK prior to test Réef;its
FEdh T 95 Ji HLE Ji & HiE (%) G R -
(9) V) (9) () 56 BT HLH (%)
001 63.673 4.173 63.673 4.172 0.000 99.98 PASS &%
002 63.050 4.175 63.050 4.174 0.000 99.98 PASS &%
003 63.114 4.173 63.114 4,172 0.000 99.98 PASS &%
004 63.247 4.175 63.247 4,174 0.000 99.98 PASS &%
005 63.157 4,173 63.157 4,172 0.000 99.98 PASS &%
006 63.293 4.175 63.293 4,174 0.000 99.98 PASS &%
007 63.415 4.176 63.415 4.175 0.000 99.98 PASS & 1%
008 63.240 | 4.178 | 63.240 | 4.177 0.000 99.98 PASS &%
009 63.359 4.173 63.359 4171 0.000 99.95 PASS & 1%
010 63.288 4.174 63.288 4,173 0.000 99.98 PASS &%
Notes VEk:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MSE, mtRBR. RIS, REE. RIEZRMAKIEL K,
Room temperature 335 E: 22.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test T.2: Thermal test RIT.2: EERE

Test method ik 5%

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 + 5°C).

H T 8 B A iR P 55 T 72 £ 2° CH SR AT T AR D6 /NI, 3 P AE AR iR P 55 T--40 £ 2°C I 6 A R AT & /0
6/INI o P i TR 6 U P 2 TR PR B KT [ B B 2 30 B o IEAR P S EAT, RS0k, I TR WG
M E IR IELRE (20 £ 5°C) R A7 fil24/ M

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RBZCE e oS, ok, OBk, IF BRI IR J5 1T % f AN T AR R AT X
— I AT H R A 90%

Test Data showed in table below JXHE WL T 3%

Sample Prior to test W Fl | After test {5/ Mass loss \tfsl,i??/ilgfg:
Sub-No. Mass | Voltage | Mass | Voltage | MEHIK prior to test Réef;its
FEdh T 95 Ji L& Ji HiE (%) G R -
(9) V) (9) V) 56 BT HLH (%)
001 63.673 4,172 63.659 4.145 0.022 99.35 PASS &%
002 63.050 4.174 63.038 4.142 0.019 99.23 PASS &%
003 63.114 4.172 63.102 4.141 0.019 99.26 PASS &%
004 63.247 4.174 63.226 4,142 0.033 99.23 PASS &%
005 63.157 4.172 63.135 4,143 0.035 99.30 PASS &%
006 63.293 4.174 63.281 4.144 0.019 99.28 PASS &%
007 63.415 4.175 63.402 4,142 0.020 99.21 PASS & 1%
008 63.240 | 4.177 | 63.229 | 4.142 0.017 99.16 PASS &%
009 63.359 4.171 63.347 4.143 0.019 99.33 PASS & 1%
010 63.288 4.173 63.272 4,142 0.025 99.26 PASS &%
Notes VEk:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MSE, mtRBR. RIS, REE. RIEZRAMARIEL K.
Room temperature 335 Z: 21.8°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test T.3: Vibration RIT.3: IR3N

Test method ik 5%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

R TR & G, EAE RO, JFREHER AT SEL RS . IR IEXBOY, SRR
FE7 HzA1200 HzZ [8], F[EIF]7 Hz, LIRPEIRAET 15508 X — RS FE 00 =A™ BAR 2 B0 Ht 22 3 5 fr
frdE—J7 M R HEAT1200, SIS . Herh— MRS J7 1] 0 25T 5 i T 2 L

XPEEASTT R N7 HZITAR, OR¥FL 9K IR B2, ELEAIE 318 Hz. AR5 ¥ IRIERFFAE0.8mm (el fiifs
1.6mm) , JFEEGINSA B B I L B8 g, (PAFELINE0 Hz) o RFUE(E s B IR FFAE8 g, BB 3 in 5|
200 Hz.

Requirement %K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test battery directly after testing in its
third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.
e A S BB ZUE S e . o oA ERERATCEE K, I HARARI6 F A 55 = A B2 T s
BRI I S 905 1 AR/ T 7E AT I — A8 B LR 11990% .

Test Data showed in table below A% W T %

Sample Prior to test {3 Al | After test {5/ Mass loss \t/:sli‘/fjlgﬁlgéz
Sub-No. Mass | Voltage | Mass | Voltage | MEHK prior to test RZLS%[S
FEGh T 905 o HLE J5i & CiYES (%) IG5 AR -
(9) V) (9) () 56 BiT L (%)
001 63.659 4.145 63.669 4.144 0.000 99.98 PASS & 1%
002 63.038 4.142 63.038 4.142 0.000 100.0 PASS & 1%
003 63.102 4141 63.102 4.140 0.000 99.98 PASS & 1%
004 63.226 4.142 63.226 4.140 0.000 99.95 PASS &%
005 63.135 4.143 63.135 4,143 0.000 100.0 PASS &%
006 63.281 4.144 63.281 4.144 0.000 100.0 PASS &%
007 63.402 4.142 63.402 4,142 0.000 100.0 PASS & 1%
008 63.229 4.142 63.229 4,142 0.000 100.0 PASS & 1%
009 63.347 | 4.143 | 63.347 | 4.142 0.000 99.98 PASS &%
010 63.272 4.142 63.272 4,141 0.000 99.98 PASS &%
Notes 7¥%:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Mrp IS, BIRRE . R R REERAAGE K.
Room temperature A3E3EE: 23.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test T.4: Shock R4 T.4: My

Test method ik 5%

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 g,, and
pulse duration of 6 milliseconds. Each battery is subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of the battery for a
total of 18 shocks.

I FEIE T NI S SR AR iR e B b, SRS E RN IR B A P 22t o A R T 248 52 DA (B T 52
150 gnAik RS2 156 msH IE5Z P o BN I ZIAE = > BLAHZE B Lt 22 358 05 6 B 1E 5 [ 4852 = X
i, FEEERIT AR =kbidr, Sz 18k i

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

BTGB oMt Jofdfd. BRI K, IF BN b 7 00 5 I T % B AN /N T AR T IX
— AT H R A 90%

Test Data showed in table below JXZHE WL T 3%

Sample Prior to test W Fl | After test {55 Mass 1oss :f;?gig;eer
Sub-No. Mass | Voltage Mass | Voltage | EK prior to test Réef;its K\
FEM T i Ji & HL & JiR & HL (%) TR - X
(9) V) (9) V) 56 /iy FiL S (%) |
001 63.669 4.144 63.669 4.144 0.000 100.0 PASS & 1% )
002 63.038 4.142 63.038 4,142 0.000 100.0 PASS &%
003 63.102 4.140 63.102 4.140 0.000 100.0 PASS &%
004 63.226 4.140 63.226 4.140 0.000 100.0 PASS &% -
005 63.135 4.143 63.135 4.143 0.000 100.0 PASS &%
006 63.281 4.144 63.281 4.144 0.000 100.0 PASS &%
007 63.402 4.142 63.402 4,142 0.000 100.0 PASS &%
008 63.229 4.142 63.229 4,142 0.000 100.0 PASS &%
009 63.347 4.142 63.347 4,142 0.000 100.0 PASS &%
010 63.272 4.141 63.272 4.141 0.000 100.0 PASS &%
Notes 7¥%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WSS, mRBR. RIS, REE. RIEZRMAKE K.
Room temperature ¥F3EJEE: 23.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test T.5: External short circuit iR¥:T.5: PB4

Test method M35 12:

Report No./#R 5445

P22022500401

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized

temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit

condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has

returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

PRI FE B S D Bl s — B R), F A 57 + 4 CCHHEHLAMRTHNR B S H R AEST £ 4 °Co ZINFA [H]
BHAVETE I 8] AR ke T Z Bt A RO AN B, IF RIS I PAPP AL S S ST FIEN . SRS i HUFEST + 4 °CHY

AT ARZ NN EBESTNT0.1QR i BE 5% AT

TR I A 8 B L b A SR T L AR [P 5557 & 4 °Cm FAR$F /0 1N .

A KN B WAAATAEST £ 4 *CHIMSIR LT

Requirement %K

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no

disassembly, no rupture and no fire during the test and within six hours after test.
Al A el B AN 170°C, JF BAE RS A Ja56 5 6 /N A e il Tomie, o k.

Test data showed in table below JIlRX%dE W, 3%

Sample Sub-No. Maximum outer casing temperature Results
FEGh T 905 R R T R i B (°C) 451
001 58.3 PASS & 1%
002 58.0 PASS &%
003 58.1 PASS &
004 58.0 PASS &%
005 58.2 PASS &%
006 58.0 PASS &%
007 57.9 PASS &%
008 57.8 PASS &
009 58.1 PASS &
010 58.0 PASS &%
Notes VF5:

There is no disassembly, no rupture and no fire during the test and within six hours after test.

A AE A P AN S 6 /NI R R A . R, R K.
Room temperature A3EJEE: 22.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test T.6: Impact RKT.6: il

Test method ik 5%

Each component cell is to be placed on a flat smooth surface. A 15.8 mm +0.1 mm diameter, at least 6 cm
long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

FEA TCAF FMLE TRAE I R b —4R 316 BURSMB R/ IR0, M E S 15.840.1 2K,
KRR 6 JEK, shSRKRE, M ETERE. %P 9.1+£0.1 kg MEMEMN 611+2.5 FKm LBk
FVRRFNRRE RS X, A — N LT 50 BRI . v AR B PE AR/ ) 2 B S s B DA sl . TR E 3
MEEE R T 9 S EEN 5K SR T R 90 JEE R .

ez i alee, VRS 5 I AT JF SRR R O B BLAR 15.8+0.1 KB I R I TE H .
i R 2 — .

Requirement %K

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JefF B AN ST EE AN 170°C, I HAE BRI e b Sk 36 /5 6 /N A To A, JEikE s

Test data showed in table below X% WL %

Sample Sub-No. Maximum outer casing temperature Results
BT 4 5 RO R I i i . (°C) LS
009 23.8 PASS

010 35.3 PASS
011 23.8 PASS
012 23.3 PASS
013 24.2 PASS
014 23.4 PASS
015 24.1 PASS
016 23.5 PASS
017 23.9 PASS
018 23.5 PASS

o | op | o | o | op| o | o | o> | o | o>
B g R g S

Notes 7¥%:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
TEIF B AE I RIS 6 /N YRR . ARG K

Room temperature A3EJEE: 22.7°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test T.7: Overcharge % T.7: IERHE

Test method ik 5%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

X When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

[] When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

7 R FEL UL A A 3 P A TSR i KR 8 T B LR P . IR Y N BRI R

D1 b1 75 A L1 7 L PR K T L8V, k6 1 /I P 97 b £k 76 P P 6 6 135 0 22 6K 76 5 o /N
-

O] o) s A 3P 7 L P K T L8V, R 9 i /0 B S 7 2 B Yt 2B e K 7 F LR P 1. 2% o

RIS AEPA G B HEAT o IR (] g 24/ N

Requirement %K

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R IR IR TP AR B8 )5 7 R W AR, ol K.

Test data showed in table below JIlR%dE W, 3%

Overcharge current 378 L HLAL(MA) ..ocvevveveeecveennl | 2x1650=3250mMA

Overcharge voltage i 78 L HLE(VAC) c.vovvevvcvvcveeennl | 2%4.2=8.4V

Duration of the test i 78 i3 H] [ (hours) .................. | 24 hours

Sample Sub-No. ¥ T %5 Results &
021 PASS &%
022 PASS &%
023 PASS &%
024 PASS &%
025 PASS &%
026 PASS &%
027 PASS &%
028 PASS &%
Notes 7¥%:

There is no disassembly and no fire during the test and within seven days after the test.
HIBAE MR ARG 7 RIRAEIA, RE K.
Room temperature A3EJEE: 22.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Test T.8: Forced discharge R4 T.8: & H

Test method ik 5%

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FEASTTAF SRR T 5 12V EL AL HL LA R IR S A0 R I A5 T 1) 34 7 45 7 ) B R TS R LR R 2% T i
TR o

FEL A 5 — AN 2 R0 D PR L 7 8 e K DT BRI RN LU . RS RO TBORIN ) (B2 h) A& T
FLAS ) AE 2 B B LR ER AT AR I L B IR (B2 AD

Requirement 3K

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Jeft SRR I AR AR S 7 RN, ol K.

Test data showed in table below %4 WL %

Initial current FJAEHLFL(MA) .cveoveeeeeceeeeeeeeeeeene s | 8000MA

Supply voltage 36 HLE(VAC) .vcveeeeevevceeeeeveeenn s | 12VdC

Time interval HIGHT [H(MINULES) ....vccvevveveeieveeeeenn D | 26 Minutes

Sa;;?:; gl%b%No' Results %5 Sa;%zg:; ;ﬁb%No. Results 25

027 PASS &% 037 PASS A%
028 PASS &% 038 PASS &%
029 PASS &% 039 PASS &%
030 PASS H#% 040 PASS &%
031 PASS &% 041 PASS &%
032 PASS &% 042 PASS &%
033 PASS &% 043 PASS &%
034 PASS &% 044 PASS &%
035 PASS &% 045 PASS &%
036 PASS &% 046 PASS &%

Notes VEF:

There is no disassembly and no fire during the test and within seven days after the test.
Jeft AR AT S 7 RN, R Ko
Room temperature ¥A3EJEE: 23.1°C

weeeEnd of Test Report REPlIFR & &5 R oo

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-001 A/1
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Important Notice
b= aE BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BEA N ARG L E. s s

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
RERNFBEFERE, AMFEHD R H AR .

3. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
AR BEHAEN . FIZA LB AL T

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
REFAE. "l B B R ST AT T X SR & AL

5. Objections to the test report must be submitted to NTEK within 15 days.
MRS BAEA RV TSRS 2 HARISR N A AN w5t .

6. The test report is valid for the tested samples only.
AR A ARSI A R

7. The Chinese contents in this report are only for reference.
AR SNBSS

Shenzhen NTEK New Energy Technology Co., Ltd.

GRIIT AL BT BE V5 AR A BR 2 7]

Address: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an
District, Shenzhen, Guangdong, China.

Huhk: PRI 22 XM 1 = Bk X Al s B C ik 101

Tel H11fi: +86(0)-755-3699 5529 E-mail fi5F5: Quality@ntekbat.org.cn

Website M1t http://www.ntekbat.org.cn
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